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° WU JIANG QIAN SI FANG TEXTILE CO., LTD
= NO.6 EAST SECTION 2 EAST GARDEN, SHENGZE, WUJIANG CITY, JIANGSU PROVINCE, CHINA

e

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . Woven fabric: in beige
Manufacturer - WU JIANG QIAN SI FANG TEXTILE CO., LTD
Test Performed :  Selected test(s) as requested by applicant
Sample Receiving Date . Dec 07, 2012
2  Testing Period . Dec 10, 2012 TO Dec 20, 2012
. Test Resulf(s) . For further details, please refer to the following page(s).
t

Signed for and on behalf of
SGS-CSTC Lid.

~j§ | {

Tina Xi
Account Executive
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Test Result

Flammability Test

Test Requested:

NF P 92-507:2004 Fire safety-building-interior fitting materials-Classification according to their reaction to
fire
I. Test conducted
This test was conducted according to NF P 92-507:2004 Fire safety-building-interior fitting materials -
Classification according to their reaction. And the test methods as following:
1. NF P92-503:1995 Safety against fire Building materials — Reaction to fire tests Electrical burner test used

for flexible materials

2. NF P 92-505:1995 Safety against fire —Building materials —Reaction to fire tests — Test used for

thermalmelting materials —Dripping test.

Il. Details of classified product
- The details of the tested specimen given below have been prepared from information provided by the sponsor of

the test. All values quoted are nominal, unless tolerances are given.

Sample description 1-F-W in beige
Area Density About 250g/m*
: Specimen size About 600x180mm
Color Beige

lll. Conditioning
Prior to testing, the sample was conditioned,
In an atmosphere having a temperature of 23+2°C and a relative humidity of 50+5% for 7 days
or until constant mass is obtained. The mass is considered as constant when two successive
weightings 24 hours apart do not differ b} more than 0.1% or 0.1 g (take the highest mass

value).
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Test Report

IV. Test results
i) NF P92-503:1995 Electrical burner test
Exposed face identification: Face, Orientation: Weft (if applicable)

During the testing, the following details are noted Sample1 | Sample2 | Sample 3 | Sample 4
Hole (Yes/No) Yes Yes Yes Yes
Max. afterflame time after withdrawal the pilot flame (s) -- -- - -
Afterglow time (s) - - o e
Flaming molten droplets (Yes/No) No No No No
Non-flaming molten droplets (Yes/No) Yes Yes Yes Yes
Flaming debris (Yes/No) No No No No
Non-flaming debris (Yes/No) No No No No
White-hot spots with propagation effects  (Yes/No) No No No No
After testing, the following details are noted; Sample1 | Sample 2 | Sample 3 | Sample 4
Max. destruction length from the lower edge (cm) 15 15 15 15
Average length (cm) 15
et [ b S [ & [
Average width (cm) ND
Remark: “ND” indicates Non-detected
i) NF P 92-505:1995 Dripping test

Sample1 | Sample 2 | Sample 3 | Sample 4
Flaming molten droplets (Yes/No) No No No No
Non-flaming molten droplets (Yes/No) Yes Yes Yes Yes
Ignite the wadding (Yes/No) No No No No

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on reguest or accessible at hitp://www.sgs.com/en/Terms-
and-Conditions aspx and, for electronic format documents,subject to Terms and Conditions for Electronic Documents al htip; w.505.com/s rms-and-Conditions/Terms-g-
1 Attention is drawn to the limitation of liability, iIndemnification and Jurisdiction issues defined therein. Any holder of this document is advised that information
afiécts the Company's findings at the time of its intervention only and within the limits of Client’s instructions, If any. The Company's sole responsibility is to

e nt does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

I, without prior written approval of the Company.Any unauthorized alteration, forgery or falsification of the content or appearance of this document is

" v be prosecuted to the fullest extent of the law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and

i Bd for 30 days only.

: 2468037
A0 | 3" Bulding, No.888, Yishan Road,Xuhui District Shanghai,China 200233 t (86-21)61402666  f (B6-21) 64958763 WWW.Sgsgroup.com.cn
hiE . b - STEELEE8083ERE #im: 200233 t (86-21)61402666  f (B6-21) 64958763 & sgs.china@sgs.com



— =

1eckid

30

Test Report No. SHSL1212287168TX Date: Dec 20, 2012 Page 4 of 5

Annex |, Requirements

Table 1 Resume of classification for flexible materials which thickness no more than Smm

Test ltems Criteria of classification
Test for hot melt| Not ignite the Not ignite the Ignite the Ignite the
materials wadding wadding wadding wadding
Electrical Burner No Non-flaming Flaming drops NORSa G Flaming drops or
Test * drops molten droplets or debris ol debris
droplets

Inflammation < 5s M1 M1 M2 M4 M4
Inflammation > 5s

and Average

destroyed length i Wie s b had

<350 mm
Inflammation > 5s

and Average

destroyed width

o M3 M3 M4 M4 M4

the 450 mm and

600 mm in length
Flame Spread =
(flamespread<2 | = = = s i i
“T'If the materials presented a particular behaviour, the classification also need to refer to Table 3.
The details of classification MO refer to clause 3.3 of NF P 92-507:2004.

Table 3 Resume of classification for the materials presented a particular behaviour

Test Items ' Criteria of classification
Test forhot melt | 4 Not ignite the Not ignite the Ignite the Ignite the
materials = wadding wadding wadding wadding
Flame Persistence No Non-flaming Flaming drops Non-flaming Flaming drops or
Test drops molten drops or debris molten drops debris
Flame persistence
fimacos M1 M1 M2 M4 M4
Flame persistence
potocke M2 M2 M3 M4 M4
Flame persistence
time >5s and Flame M3 M3 M4 M4 M4
Spread <2 mm/s |
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STATEMENTS:
The test results relate to the behaviour of the test specimens of a product under the particular conditions of the

heck '_4-1'-'-_.

test. They are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

:._. :'J EJ LI

~  The test results relate only to the specimens of the product in the form in which were tested. Small differences in
: the composition or thickness of the product may significantly affect the performance during the test and may
therefore invalidate the test results. Care should be taken to ensure that any product, which is supplied or used,
is fully represented by the specimens, which were tested.

Conclusion:

Classification: M1

- Note: The classes with their corresponding fire performance are given in Annex |.

Photo Appendix:

T This test was carried out by SGS Anji flammability lab.

** End of Report *** &

ttentic

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-
and-Conditions gspx and for electronic format documents,subject to Terms and Conditions for Electronic Documents at htip://www.sgs.com/en/Terms-and-Conditions/Terms-e-
Rt ESD K "tlnn is drawn to the limitation of [labllity, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
g rad) s the Company s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
¥yent does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
.without prior written approval of the Company.Any unauthorized alteration, forgery or falsification of the content or appearancs of this document is
be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and

SHSL 2468039

L | 3" Building, No.889, Yishan Road Xuhui District Shanghai.China 200233 t (86-21)61402666  f (86-21) 64958763 WWW.Sgsgroup.com.cn
| thE . b, AT e ReaqSaE i  hiés- annaan ¥ o adY 24 ANDEER f ige 94\ BAGERTEQ g oas shims s e




